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TEST CERTIFICATE No.: 5104104702A

Client: Holdfast NZ Ltd

Order No.: 100599

Sample Description: Sealant as supplied {as pictured below)

Identification: As below

Material Specification: N/A

Tested in accordance with: WANZ Sealants, Masking Components and Powedercoat Compatibility Standard V12 -

020408 Method 2A and 2B

TEST CONDITIONS:

Solvent cleaning: Yes

Solvent used: Holdfast Bulldog Aluminium Powdercoat Cleaner
Actual curing period: 2343 °C, 50% RH for 32 days

Instructed curing period: 1 day every 2mm in thickness

Each sample as listed below has been tested separately on two types of Aluminium powdercoat
surfaces as supplied by the client.

#1 Fix All 220 sealant grey, Code: 20068 {Also knows as "Toptec MS Sealant")
#2 Holdfast SILASEAL Plus Plumbing and Roofing Clear, Code: 19305 {Also knows as "Toptec Industrial Silicone”)
#3 Holdfast GS, Code: 19328 {Also knows as “Toptec Galvanised Sealer}

#4 Toptoc Raw Aluminium Protector, Code: 20115

METHOD 2A RESULTS:

Sample ID Samples cured in air Samples immersed in water
Dulux powdercoat Azko Nobel powdercoat Dulux powdercoat Azko Nobel powdercoat

#1 Complies Complies Complies Complies

#2 Complies Complies Complies Complies

#3 Complies Complies Complies Complies

#4 Complies Complies Complies Complies

METHOD 2B RESULTS:

Sample ID Samples cured in air Samples immersed in water
Dulux powdercoat Azko Nobel powdercoat Dulux gowdarcoat Azko Nobel powdercoat
#1 Complies Complies Complies Complies
#2 Complies Complies Complies Complies
#3 Complies Complies Complies Complies
#4 Complies Complies Complies Complies

Note: 1. All samples tested complies to Grade C as defined by Clause 8 of Test Method 2A and 2B.
"100% coheslive failure (total adhesion to the substrate surface with no adhesive failure at the substrate/sealant interface.”
2. Plastic mesh with 1mm width and 5mm spacing was used for Test iVlethod 2B.

Tested by: Date: 29-Apr-14

Chacked by:

Date: 29-Apr-14

This document is issued by the Company subject to its General Comgr’ﬁce printed overleal, available on request or acesssible at www.sgs.comiterms_and_conditions.htm and, for
elactronic format documents, subfect to Terms and Conditions for Electrenic Documents at www.sgs.comiterms_e-decument.him. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder cf this document is advised that information centained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instrustions, if any. The Company's sole responsihility is 1o its Client and this decument does net excnerate parties o & transaction from exercising all their rights and obligations under the
transaction documents. This document cannct be reproduced except in full, withaut prior written approval of the Company. Any unautherized alteration, forgesry or falsification of the content or
appearance of this document is uniawful and cffenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample{s) tested and such sample{s} are retained for 14 days only.
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